Pollution Abatement in the Fruit and
Vegetable Industry

BASICS
OF
POLLUTION CONTROL

U.S. ENVIRONMENTAL PROTECTION AGENCY

OFFICE OF TECHNOLOGY TRANSFER
WASHINGTON, D. C.



Pollution Abatement in the Fruit and Vegetable Industry

Volume 1

BASICS OF POLLUTION CONTROL

U. S, ENVIRONMENTAL PROTECTION AGENCY
Office of Technology Transfer
Washington, D. C.

1975



While the recommendations in this publication are based on scientific studies
and wide industry experience, references to operating procedures and methods,
or types of instruments and equipment, are not to be construed as a guarantee
that they are sufficient to prevent damage, spoilage, loss, accidents or injuries,
resulting from use of this information. Furthermore, the study and use of this
[...]
generally recommended ratio of BOD to total N to total P is 100:5:1, Fruit and

vegetable processing wastewaters are normally nutrient deficient.

The laboratory nitrogen determination of greatest interest to this industry is
the total kjeldahl nitrogen (TKN) analysis. Most of the organic nitrogen com-
pounds are converted to ammonia which can then be meausred colorim etrical-

ly or by titration; results are reported as mg/l1 TKN.

Phosphorus occurs almost exclusively in the form of various types of phos-
phates (PO4). Detergents used for product washing and plant cleanup are pri-
mary sources of phosphates in fruit and vegetable processing effluents; these
phosphates are water soluble. Insoluble forms of phosphates may be found

in sediments and in waste sludges. In the laboratory procedure wastewater
samples may be analyzed solely for soluble forms of phosphate or may be
treated to solubilize all phosphates. All of the several available laboratory
methods for measuring phosphate are colorimetric; results are reported as

mg/1 P.

111-12



1V.  SAMPLING

The most vital part of an effluent monitoring program is the procedure used
to collect wastewater samples. Only with appropriate sampling procedures
can laboratory analyses yield accurate information relative to a plant's dis-
charge. Optimally, the best information can be developed by continuous in-
line sampling, with instantaneous analysis and recording. For some parame-
ters, such as temperature and pH, this is very practical., However, the cost
or the unavailability of suitable instrumentation renders continuous monitoring
infeasible for most parameters. As a compromise, laboratory analyses are
performed on samples which are collected and preserved in a manner that will

yvield representative or typical data.

GRAB SAMPLES

A sample which is collected on a one-time basis is called a grab or discrete

sample. A grab sample, as implied by its name, may be simply collected by
manually dipping a container into a wastewater stream. However, laboratory
results obtained from such a sample will provide but a single data point, re-
flecting only those conditions which exist at the time the sample is drawn.
Since wastewater characteristics from food processing operations vary widely
throughout the production day, a single grab sample is of little value. If, on
the other hand, numerous grab samples are collected and separately analyzed,
temporal fluctuations in the waste load will be revealed (Figure 8). This type
of information is extremely useful, not only for determining at which periods
of the day the loads tend to peak, but also for calculating meaningful daily (or
other period) averages. Automatic sampling equipment capable of collecting

a series of discrete samples are commercially available.

COMPOSITE SAMPLES

As previously indicated, laboratory results from numerous grab samples taken

within a period of time can be used to calculate meaningful averages for that



2000

|
= 1500
£
s8]
500
12M 6A

Time of day

Figure 8. Temporal fluctuations in a food plant waste load.

time interval. However, this procedure for obtaining daily (or other)
averages places a heavy burden on laboratory personnel. To minimize
laboratory efforts which obtaining meaningful data, a single sample con-
sisting of the combination of numerous discrete subsamples, or aliquots,
may be used. Such samples are referred to as composites. Composite
samples will yield excellent average values, but cannot reveal peak and

low data points within a specified temporal interval (Figure 8).

Composite samples can be readily obtained by merely collecting a
containerful of wastewater at regular intervals. For example, a half-
liter sample can be obtained each hour-over a twenty-four hour period,
thereby resulting in a composite sample of approximately three gallons.

Laboratory results obtained by analyzing a single sample collected by



this procedure, which can be referred to as fixed time-fixed volume (TFVF),

will closely approximate the average obtained by individually analyzing each
aliquot. Relatively inexpensive devices are available to automatically collect
T _V_, composite samples. This procedure is quite satisfactory for non-

F F
fluctuating flows.

When discharge flows fluctuate widely, a single aliquot in a TFV composite

may seriously influence analytical accuracy of the entire compos]i?te sample.
To minimize the effect of an individual aliquot, flow-proportioned aliquots
should be taken. For example, when aliquots are collected once per hour,
the volume should be adjusted according to the flow rate at that time (1 liter
at 1000 gpm, 250 ml at 250 gpm, etc.). This may be referred to as fixed
time-variable volume (TFVV). This procedure, for which a few automatic

sampling devices are available, will yield laboratory results in close agree-

ment to the true average.

Best results short of continuous on-line analysis are obtained by analyzing

- samples composited on a '"per unit flow' basis -- that is, a composite con-
sisting of aliquots, each of which represents a unit volume of discharge
(e.g., per 1000 gallons). Automatic sampling equipment operated in con-
junction with various accurate flow-measuring devices are available for this
purpose. These samplers obtain an aliquot of fixed volume for every 1000
gallons, or other unit, of wastewater discharged (TVVF). Thus, representa-

tive samples are obtained regardless of wide fluctuations in the discharge rate.

SAMPLE STORAGE

Since organic matter in wastewaters can degrade rapidly, it is important
to analyze samples as quickly as possible to assure sample integrity and

valid results. Analysis of composite samples, by the nature of collection

Iv-3



procedures, must inevitably be delayed. Therefore, these samples must
be iced or held under refrigeration during compositing and up to the time
laboratory analyses can be performed. When unavoidable prolonged delays
are anticipated, other preservation techniques should be followed; these

are discussed in greater detail in Volume 2 and in Reference 3.

1v-4



V.- TREATMENT METHODS

Wastewater discharge permits (NPDES permits) contain limitations on

the quantity of pollutants which can be discharged into receiving streams.
For food processing wastewaters, permittees are all required to reduce
their raw waste loads by often extensive treatment. Industrial users of
municipal treatment systems are generally also required to minimally
pretreat their wastewater to the extent of removing large particulate
matter. The following discussions generally describe the main treat-
ments for food processing wastewaters. Details of each, with discussions
of specific treatment processes and schemes, are contained in Volume 3

of this series.

SCREENING

The basic and primary pretreatment step for all wastewaters is the
removal of large materials which are detrimental to equipment operations
and to the efficiency of the remainder of the treatment system. Screens
of various types are used to remove such materials. Screens may range
from parallel bars (bar racks) spaced at up to two-inches (Figure 9) for
removing rocks, rags and wood, to tightly woven metal or fabric cloth

for removing fine particles (Figure 10).

Woven screen cloths are used in rotating cylindrical screens and in
vibrating flat-bed screens utilized extensively by food processors.
These cloths are sized according to mesh, the number of openings per
inch. Thus, a 10-mesh cloth contains ten openings per lineal inch.
However, the percent open area, which is affected by the diameter of
the wire or fabric used in the weave, is not reflected by mesh desig-
nations. For fine screen cloth the size of each opening (e.g., 100p) is
used in place of mesh. For most fruit and vegetable wastewaters, 20-

mesh to 40-mesh screens have proven most effective.



Figure 9. Bar rack with automatic rake.

Figure 10. Vibrating screen for separation of solid particles.



Influent
Distributor

Dewatered
Solids

Effluent L

Figure 11. Parabolic or tengential screen.

V - 2a



A design gaining in popularity is the parabolic or tangential screen
(Figure 11). The screening‘ surface consists of a curved steel sheet
containing slits through which water can pass but on which solids are
retained. By introducing wastewater tangentially to the top of the
curved slope, the retained solids are gravitationally forced to the
bottom discharge. Dewatering of solids is facilitated by the decelera-
tion of retained materials at the bottom of the slope. Size designation

is by mesh-equivalent or by the measurement of the slit width.

PRIMARY TREATMENT

Primary treatment refers to removal of floatable and readily settleable
materials. This is always a necessary initial step in the treatment of

domestic sewage. Settling tanks and clarifiers (Figure 12) are designed

to reduce influent flow rates so that floatable and settleable materials
will be naturally separated from the wastewater. Mechanical devices
are incorporated to continuously remove scum and sediment from the

units.

ONE TRUSS ONLY
AEVEL -

o

BRIDGE
=y — SKIMMING BLADE WER
? oN
WA - =

Fird

Figure 12. Sectional diagram of a circular clarifier.



Wastewater from washing certain commodities, such as root vegetables
and mechanically-harvested tomatoes, contains high concentrations of

soil. Under these circumstances, primary treatment may be required

to prevent sedimentation of soils in subsequent treatment works. However,
Primary treatment will have little effect in reducing the BOD loads asso-
ciated with fruit and vegetable processing wastewaters. Generally,

screening is all that will be required for solids removal.

SECONDARY TREATMENT

Secondary wastewater treatment systems are designed to reduce organic
loads. Under practical situations, BOD and suspended solids removals
of 85 to 90 percent are achieved. Effluent limitations generally require
the minimum of secondary treatment for all discharges into receiving
streams. The numerous types of systems which are available for this
purpose are classified into two broad categories -- biological and

physical-chemical.

Biological Treatment

Biological systems are so named because microorganisms are depended
upon to reduce organic loads. System designs attempt to optimize environ-
mental conditions for the support and growth of suitable micro-fauna. The

simplest of biological systems is a lagoon or stabilization pond, usually

four to six feet deep. Lagoons are sized to retain waste flows for long
periods (as much as 30 days or more), during which time organic materials
are degraded. Aerated lagoons are equipped with mechanical devices
(Figure 13) to increase the dissolved oxygen concentration in lagoon water,
thereby increasing the efficiency of treatment and reducing required re-

tention times. Both stabilization ponds and aerated lagoons are used widely

by food processors.



Figure 13. Aeration basin with floating surface aerators.

The activated sludge process, with its many variations, is the most
sophisticated biological treatment procedure. An activated sludge system
basically consists of an aeration tank followed by a clarifier., Wastewater
is continuously introduced into the aeration tank; nutrient balances are
maintained to optimize the growth of microorganisms within the tank.

The organisms are removed from the system effluent by the clarifier;

the clarified treated wastewater is discharged and the recovered
organisms (activated sludge) are mixed with the influent wastewater

to achieve maximum degradation rates. Retention times required by

this process are relatively short (a few hours for weak wastes to a few

days for stronger wastes).



The operating principle of trickling filters (Figure 14) is unique among

biological processes. Instead of providing an environment in which micro-
organisms are suspended within a liquid, trickling filters are vertical tanks
containing rock, plastic or wood media which provide large surface areas
upon which microorganisms form a film, or zoogleal slime. The media is
arranged within the system to provide a high percentage of void spaces,
thereby assuring maintenance of aerobic conditions. Wastewater is applied
slowly over the top of the packing and allowed to slowly trickle down through
the media. Organic matter contained in the wastewater is adsorbed on the
slime and degraded by the microorganisms. The BOD of the effluent col-

lected at the bottom of the unit is thus considerably reduced.

Figure 14, Top view of trickling filter packed with plastic media.



Physical-Chemical Treatment

Physical and/or chemical processes may provide effective secondary
treatment when a high percentage of the organic load is attributable

to solids contained in the wastewater. For most fruit and vegetable
processing wastes, most of the BOD is due to dissolved organic matter.
Therefore, biological systems will generally be required. However,
physical-chemical processes may be required in conjunction with
biological treatment in situations where extremely stringent discharge

requirements must be met.

Colloidal particles -- suspended solids which are extremely fine and
tend to remain suspended in water -- are most problematic. Chemical
flocculation has been demonstrated to effectively facilitate their re-
moval. When certain chemicals are mixed with wastewater, the
particles are physically encouraged to agglomerate, thereby forming
larger particles (floc) which can then be readily separated. Effective
chemicals include ferric chloride, alum, and a wide variety of synthe-

sized polyelectrolytes.

When flocculated materials are relatively heavier than water, separation
can be most readily achieved by sedimentation. However, some flocs
can remain close to the density of the water and will not readily settle.
In such cases, air flotation has proven quite effective (Figure 15). In
this process minute bubbles of air are introduced into a tank of waste-
water. As the bubbles rise to the surface, they become attached to floc
particles, thus encouraging the particles to float. The floc can be re-

moved from the system with skimmers.

Suspended solids may also be removed by various filtration techniques.

Vacuum filters, widely used by potato processors for dewatering settleable




AIR PRESSURE

SYSTEM PRESSURE AIR-LIOUID
| / SYSTEM
| 2 | FLOTATION SYSTEM
—— e e e e e e | | |
|

PRE-SCREENED |
CANNERY WASTE -l

| | CLEAN
| | - WATER
e —d — | RETENTION DISCHARGE
1st. STAGE 2nd STAGE TANK ———
PUMP PUMP
LIQUID PRESSURIZATION FLOATABLE SETTLED
SYSTEM SOLIDS COARSE SOLIDS

SOLIDS TO DISPOSAL

Figure 15. Schematic of a full flow pressurization floatation system.

solids, employ rotating drums covered with extremely fine-mesh

filter cloths. The drums are partially vacuated and immersed partly
in wastewater. The water phase is drawn through the fabric cover;

the suspended solids are retained as a coating on the outer surface.
The solids are removed by scraping the exposed drum surface and
collecting the dislodged solids. Fine suspended solids may be removed

by sand filtration. By passing wastewater through a bed of fine sand,

suspended materials are retained within the bed while water passes
through. The bed must be periodically cleaned by backwashing, thus
dislodging trapped solids which are collected in a concentrated stream.,
When a filter bed consists of a mixture of size-graded materials, such
as sand, garnet and anthracite, the process is named mixed-media

filtration. Filtration rates are greatly improved by use of mixed-media.



Refractory compounds -- that is, materials which are difficult to remove

by conventional processes -- can often be removed by carbon adsorption.

Activated carbon has the unique property of being able to '"hold onto'' a
wide variety of compounds. Refractory compound concentrations contained
in wastewater will be significantly reduced by passage through columns of
activated carbon. When the adsorptive capacity of a column is reached,